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e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
10US_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
I -40 dBm
| e pr = || RSl P ]
-60 dBm
d i
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.03 dBm -51.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -63.27 dém -50.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 964.69780 MHz -64,24 dBm -51,24 dB 725,000 MHz 1,000 GHz 100.000 kHz 739.97253 MHz -64,15 dBm -51,15dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -42.70 dBm -29.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -41.49 dBm -28.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -49.80 dBm -36.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -49.76 dBm -36.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.78580 GHz -51.50 dBm -38.50 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.80830 GHz -51.41 dBm -38.41 d&
— _— — _—
{ L J L] { L J wa
Dater 24 MAY 2022 13:08:43 Date: 24 MAY 2022 13:0922

Highest Channel / QPSK

Spectrum I

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PASS
10 &dHF PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm — =
- e e e it
-60 dBm—i+
b
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.10 dBm -50.10 dB
725.000 MHz 1.000 GHz 100.000 kHz 904.53297 MHz -64.31 dém -51.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.21 dém -29.21 de
3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -48,59 dBm -36.59 db
7.000 GHz 9,000 GHz 1.000 MHz 8.78280 GHz -51,42 dBm -36.42 dB
7

L

J

Date 24 MAY 2022 431348
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ s \ L
Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit 'thrrk PAES
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20 dBm
-30 dBm
T -40 dBm
-50 dBm o
J N eyl S
- -60 dBm
J -l
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.02 dBrm -51.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -62.93 dBm -49.93 d&
725,000 MHz 1.000 GHz 100.000 kHz 878.98352 MHz -64.35 dBm -51,35 dB 725,000 MHz 1.000 GHz 100.000 kHz 802.09451 MHz -64.37 dBm -51.37 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -42.66 dBm -29.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -41.52 dBm -28.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -49.75 dBm -36.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -49.56 dBm -36.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.72080 GHz -51.30 dBm -38.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.80580 GHz -51.43 dBm -38.43 d&
— _— — _—
L L J ) e L J J wa
Date: 24 MAY.2022 13:29:52 Date: 24 MAY 2022 13:31:56
Highest Channel / QPSK
Spectrum I :%J
Ref Level 0.00 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂ{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
K . x
50 dem T —— . >
-60 dBm—H-
—J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -63.31 dBm -50.31 dB
725.000 MHz 1.000 GHz 100.000 kHz 964.97253 MHz -64.43 dBm -51.43 db
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -40.54 dém -27.54 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -49.61 dBm -36.61 db
7.000 GHz 9,000 GHz 1,000 MHz 8.76531 GHz -51.53 dBm -38.53 db
7

L

J
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saronas. FCC RF Test Report

Report No. : FG230405B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0018
30 Normal Voltage 0.0085
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0071
-30 Normal Voltage 0.0061
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0013
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG230405B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 5.97 6.52 PASS
Sporton International Inc. (Kunshan) Page Number 1 A78 of A245
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 13/ 10MHz

Spectrum

Ref Level 24.20 dém
Att

Middle Channel / Full RB/ QPSK

30 dB
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Trace 1 [ 21.85 dem | 27.54 dam .68 0B 2.49 da 4.26 dB .96 dB £.33 08
il T
JL

Date: 25 MAY 2022 11:28.18

J

Middle Channel / Full RB/ 16QAM
Spectrum (=)
Ref Level 24.20 dém Offset 4.20 d8
Att 30 dB AQT 2ms @& RBW 10 MHz
(@152 View

F 782.0 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.80 dem | 27.73 dam 6.93 6B 3.10d8 4.99 dB 5.97 dB 5.49 08
Jj ] W e
Date: 25 MAY 2022 11:28.41
Spectrum 3
RefLevel 24.20 dom  Offset +.20 B
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[0 152 View
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Complementary Cumulative Distribution Function Samples: 130000
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— -
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Date: 25 MAY 2022 11:28.05
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saronas. FCC RF Test Report

Report No. : FG230405B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

9.75 9.67

BW

5MHz

Mod.

QPSK 16QAM

Middle CH

4.89 4.85

LTE Band 13

Spectrum
Offset +.20 0 @ RBW 300 kHz Ref Level 24.20 dom  Offset .20 OB & RBW 300 kHz
SWT 12,6 ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
Exe i i e i P
- LA 5000 MHz - - - S MHz
I ] i LRVl S W RSP Ny B
10 dBmr i i " 26.00 d8) 10 dem—1 S e 26.00 d8)
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/ | v
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S [ | \
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04 I B i+ /
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 762.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 782.5 MHz 17.58 dém ndB down 9,75 MHz [ 1 TEE, 437 MHz 16.18 dBm ndB down 9,67 MHz
T1 1 777,185 MHz -9.44 dBm nde 26.00 d8 T1 1 777,185 MHz -9.69 dBm nde 26.00 d8
T2 1 786,935 MHz -6.51 dBm Q factor 60.3 T2 1 786,855 MHZ -10.50 dBm Q factor 81.2
it T it T
L JL J - L JL J -
Date: 25.MAY 2022 11:32.18 Date: 25 MAY.2022 11:33.47
Spectrum - Spectrum -
Ref Level 24.20 dém  Offset 4.20 0B & RBW 100 kHz Ref Level 24.20 dom  Offset .20 OB & RBW 100 kHz
lo At 30dE SWT 10 s @ VBW 300kHz  Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
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20 dB Mifi] 15.45 dBm 20 b Mili], 15.16 dém
. N3 § : 782.17000 MHz 783.32900 MHz
10 dBmr o pral ot e e T 26.00 d8) 10 dBm- oI A 26.00 d8)
/ Bw \ +.885000000 MHz Bw \ +.845000000 MHz
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’ ¥ T4 12
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! \ f Y
| ! / y
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 782,17 MHz 15.45 dBm ndB down 4,585 MHz [ 1 783,329 MHz 15.16 dBm ndB down 4,545 MHz
T1 1 7: -10.90 dam nde 26.00 d8 T1 1 -10.47 dam nde 26.00 d8
T2 1 -10.87 dém Q factor 160.1 T2 1 . -10.58 dBm Q factor 1617
it T it T
L JL J - L JL J
Date: 25.MAY 2022 11:29.27 Date: 25 MAY.2022 11:31.12
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s=amranas. FCC RF Test Report Report No. : FG230405B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)

BW 10MHz

Mod. QPSK 16QAM
Middle CH 8.99

BW

8.97

5MHz

Mod. QPSK 16QAM
Middle CH 4.50 4.50

LTE Band 13

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

2 rum
Ref Level 24.20 dbm  Offset 4.20 db @ RBW 300 khz Ref Level 24.20 dom  Offsel .20 0B & RBW 300 kHz
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Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 764,218 MHz 16.69 dBm M1 1 778,683 MHz 16.04 dBm
T 1 777,545 MHz 11.38 dam oce Bw £.001008991 MHz T 1 777,524 WHZ 9.22 dam oce Bw B.071028971 MHz
T2 1 786, 5355 MHz 11.81 dBm T2 1 786,4955 MHz 10.32 dBm
i T 7 Y
L L J L L
Date: 25 MAY 2022 11:31:54

J

DCate: 25 MAY 2022 11:3242

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

- =
Ref Level 24.20 dém  Offset 4.20 0B & RBW 100 kHz Ref Level 24.20 dom  Offset .20 OB & RBW 100 kHz
lo At 30dE SWT 10 s @ VBW 300kHz  Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
20 dB B Mifi] 15.43 dBm 20 b Mifi] 14.07 dBm
Tt N x| N 781.89000 MHz 780.09200 MHz
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Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 781,89 MHz 15.43 dBm [ 1 780,092 MHZ 14.07 dBm
T1 1 779.75225 MH2 10.91 dém oce Bw 4.495504496 MH2 T1 1 779.74226 MHz 9.67 dBm oce Bw 4.495504496 MH2
T2 1 764,24775 MHz 11.71 dBm T2 1 764 23776 MHZ 9.35 dém
— - — - I
L JL J - L JL
Date: 25.MAY 2022 11:28.49

DCate: 25 MAY 2022 11:30:50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
ectrum
Ref Level 24.20 dBm  Offset 4.20 c@ Mode Auto Sweep Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr @1 AvaPwr
20 abiPIfback DaRs 20 dbfill Qheck 2ARS
Line LPURIOUS LINE ABS P paks Line _$PURIOUS_| INE_ABS | PABS n
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-40 dem \ 7 f[’\ 7
{/ W \ Ay ‘\
-50 d8m t \“ ~+ T
60 dom r —— 50 de - ‘\H
-70 dem -70 den ™
] [ ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
—Range ge qu!
763.000 MHz 775.000 MHz 6.250 kHz 774.35804 MHz -74.73 dBm -39.73 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.95105 MHz ~76.58 dBm ~41.59 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85280 MHz -50.69 dBm -37.69 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.61993 MHz -64.74 dém -51.74 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.01204 MHz -56.06 dim -43.06 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.99835 MHz -69,66 dBm -56.66 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 21.05 dem -5.95 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.69930 MHz 21.00 dém -9.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07108 MHz -68.94 dém -55.94 d8 768.000 MHz 788.100 MHz 30,000 kHz 788.02483 MHz -54,20 dBm -41.20 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -64.51 dBm -51.51 dB 788.100 MHz 783,000 MHz 100,000 kHz 788.39126 MHz -49.86 dBm -36.86 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.26623 MHz -76.88 dém -41.88 dB 73,000 MHz 506.000 MHz 6,250 kHz 795.57792 MHz 76,29 dBm -41.29 dB
— —
Il - ( ) ] -

Date: 25.MAY 2022 10:43:00

Date: 25.MAY 2022 10:56.46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
U
Ref Level 24.20 dm _ Offset 4.20 d& Mode Adto Sweep Ref Level 24.20 dbm  Offset 4,20 de Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
20 abji ok pahe o0 dbfl(heck Daks
Line _§PURIOUS_| INE_ABS, PAKS dtmn_ PURIOUS_| INE_ABS | PABS
10 dBm 10 dBm
p I
-10 dem — J‘ ] -10 de — r \
20 dBm / i -20 deém J l
g | JRORP
SPURIOUS_LINE_ABS_ Y SPURIOUS ‘\
b "
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""‘-W
-50 dem ‘/ - “'-.\ -50 dém \
-50 dBm I 60 dB W
-70 dem -70 dem
sl [ e
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.23876 MHz -71.02 dém -36.02 db 763.000 MHz 775.000 MHz 6.250 kHz 773.92707 MHz -76.52 dBm -41.52 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88876 MHz -43.65 dBm -30.65 dB 775.000 MHz 775.500 MHz 100,000 kHz 775.88337 MHz -57.10 dBm -44.10 dBb
775.900 MHz 776.000 MHz 30.000 kHz 775.99895 MHz -45.51 dém -32.51 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.99835 MHz -59.72 dBm -46.72 dB
776.000 MHz 782.000 MHz 100.000 kHz 781.65235 MHz 7.38 dém -22.62 de 776.000 MHz 788.000 MHz 100,000 kHz 78261139 MHz 6.93 dém -23.07 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.05769 MHz -49.47 dBm -36.47 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00145 MHz -39,62 dBm -26.62 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -45.12 dBm -32.12 dB 788.100 MHz 793.000 MHz 100,000 kHz 789.13182 MHz -36.91 dBm -23.91 dB
792.000 MHz 806.000 MHz 6.250 kHz 793.17532 MHz -75.63 dBm -40.53 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -71.29 dBm -36.29 dB
e
)l - ) J
L JL J

Date: 25.MAY 2022 10:52.15
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
spectrum || sp m v
Ref Level 24.20 dBm  Offset 4.20 c@ Mode Auto Sweep Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 Avgbwr @1 AvaPwr
20 abiPIfback PARR 20 bl (heck BARS
Line _$PURIOUS_|LINE_ABS ﬂ paks Line _$PURIOUS_| INE_ABS | PABS n
10 dBm ‘ 10 dém H
d 0dB
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz ~74.28 dém -39.43 db 763.000 MHz 775.000 MHz 6.250 kHz 767.05794 MHz ~76.76 dBm ~41.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81953 MHz -52.73 dBm -39.73 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.61993 MHz -64.96 dBm -51.96 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.00564 MHz -56.44 dém -43.44 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.96379 MHz -60.45 dBm -56.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 20.10 dém -9.90 dB 776.000 MHz 788.000 MHz 100,000 kHz 786.65135 MHz 20.22 dém -9.78.dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04860 MHz -69.13 dém -56.13 d& 788,000 MHz 788.100 MHz 30,000 kHz 788.00015 MHz -54.88 dBm -41.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -54.61 dBm -51.61 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.47037 MHz -50.15 dBm -37.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.21429 MHz -76.72 dém -41.72 dB 703,000 MHz 506.000 MHz 6,250 kHz 794,12338 MHz 76,50 dBm -41.50 dB
) N J
L JL J
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Date: 25.MAY 2022 10:58:36
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Highest Band Edge / Full RB
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RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.77822 MHz -71.32 dém -36.32 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.35864 MHz -76.56 dBm -41.56 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.887B6 MHz -44.46 dBm -31.46 dB 775.000 MHz 775.500 MHz 100,000 kHz 775.89505 MHz -58.08 dBm -45.08 dBb
775.900 MHz 776.000 MHz 30.000 kHz 775.99256 MHz -47.16 dém -34.16 de 775.900 MHz 776.000 MHz 30.000 kHz 775.99146 MHz -60.46 dBm -47.46 dB
776.000 MHz 782.000 MHz 100.000 kHz 781.55644 MHz 6.12 dBm -23.88 d& 776.000 MHz 788.000 MHz 100,000 kHz 782.74326 MHz 5.67 dém -24.33 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.01174 MHz -51.13 dém -38.13 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.06459 MHz -40.49 dBm -27.49 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -46.70 dBm -33.70 dB 768.100 MHz 793.000 MHz 100,000 kHz 769.16608 MHz -36.75 dBm -23.75 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -76.42 dBm -41.42 dB 793.000 MHz 806,000 MHz 6.250 kHz 79300649 MHz -72,34 dém -37.34 dB
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SPORTON LAB.
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Report No. : FG230405B
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763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -75.31 dém -40.31 db 763.000 MHz 775.000 MHz 6.250 kHz 770.41450 MHz ~76.67 dBm “41.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -55.57 dBm -42.57 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.18027 MHz -64.85 dBm -51.85 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.08956 MHz -50.80 dBm -46.80 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.92662 MHz -69,31 dBm -56.681 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 19.08 d&ém -10.52 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.14 d&m -10.86 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08117 MHz -69.07 dém -56.07 dé 788,000 MHz 788.100 MHz 30,000 kHz 788.00924 MHz -55,22 dém -42.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -64.77 dBm -51.77 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.10734 MHz -51.57 dBm -38.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.16234 MHz -76.82 dém -41.82 dB 73,000 MHz 306,000 MHz 6,250 kHz 793.05844 MHz 76,45 dBm -41,45 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.64635 MHz -72.25 dém -37.25 db 763.000 MHz 775.000 MHz 6.250 kHz 764.80420 MHz -76.84 dBm -41.84 dB
775.000 MHz 775.900 MH2 100.000 kHz 775.87258 MHz -47.12 dBm -34.12 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -59.57 dBm -46.57 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99725 MHz -49.39 dém -36.39 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.99066 MHz -61.90 dBm -48.90 dB
776.000 MHz 782.000 MHz 100.000 kHz 781.31668 MHz 5.05 dém -24.95 de 776.000 MHz 788.000 MHz 100,000 kHz 782.76723 MHz 5.16 dBm -24.84 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.00075 MHz -52.37 dBm -39.37 db 788.000 MHz 788.100 MHz 30,000 kHz 788.03032 MHz -41,04 dBm -28.04 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.23951 MHz -48.13 dém -35.13 dB 768.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -37.96 dBm -24.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -76.71 dBm -41.71 d& 793.000 MHz 806,000 MHz 6.250 kHz 793.07143 MHz -73.44 dBm -38.44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB

middle Band Edge /1 RB
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763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -74.73 dBm -39.73 db 763.000 MHz 775.000 MHz 6.250 kHz 763.56943 MHz ~76.59 dBm ~41.50 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -54.55 dBm -41.55 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.76558 MHz -64.73 dBm -51.73 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.04650 MHz -59.17 dém -46.17 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.96349 MHz -69.65 dBm -56.65 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz 21.07 deém -5.93 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 20.96 dém -9.04 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07547 MHz -68.23 dém -55.23 d& 788,000 MHz 788.100 MHz 30,000 kHz 788.07797 MHz -53.96 dBm -40.96 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.42273 MHz -63.68 dBm -50.68 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.18077 MHz -49,09 dBm -36.00 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.60390 MHz -76.58 dém -41.58 dB 703,000 MHz 506.000 MHz 6,250 kHz 798,16234 MHz -76.32 dBm -41,32 dB
v )
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763.000 MHz 775.000 MHz 6.250 kHz 774.17882 MHz -72.96 dBm -37.96 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.88696 MHz -47.61 dBm -34.61 db
775.900 MHz 776,000 MHz 30.000 kHz 775.99505 MHz -50.62 dBm -37.62 db
776.000 MHz 788.000 MHz 100.000 kHz 782.51548 MHz 3.95 dBm -26.05 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00325 MHz -43.42 dBm -30.42 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -40.37 dBm -27.37 db
793,000 MHz 806,000 MHz 6,250 kHz 793.08442 MHz -68.87 dBm -33.87 db
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SPORTON LAB.
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Report No. :

FG230405B
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middle Band Edge / 1 RB
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763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz -74.53 dém -39.53 db 763.000 MHz 775.000 MHz 6.250 kHz 763.17383 MHz -76.77 dBm -41.77 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -55.13 dBm -42.13 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.63611 MHz -64.50 dém -51.80 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.95490 MHz -50.45 dBm -46.45 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.91494 MHz -69.56 dBm -56.56 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 20.30 deém -9.70 d& 776.000 MHz 786.000 MHz 100.000 kHz 786.37562 MHz 20.37 dBm -9.63 db
788.000 MHz 768.100 MHz 30.000 kHz 769.05949 MHz -68.51 dém -55.51 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.08327 MHz -54,55 dBm -41.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.35420 MHz -63.90 dBm -50.90 d8 788.100 MHz 793,000 MHz 100,000 kHz 789,19545 MHz -49.99 dém -36.99 dB
793.000 MHz 806.000 MHz 6.250 kHz 704.69481 MHz -76.87 dém -41.87 d& 703.000 MHz 506.000 MHz 6,250 kHz 793,91558 MHz -76.50 dBm -41.60 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.28671 MHz -73.47 dBm -38.47 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.89505 MHz -49.23 dBm -36.23 db
775.900 MHz 776,000 MHz 30.000 kHz 775.99815 MHz -51.58 dBm -36.58 db
776.000 MHz 788.000 MHz 100.000 kHz 7B82.45554 MHz 2.21 dBm -26.79 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00475 MHz -43.97 dBm -30.97 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -40.42 dBm -27.42 db
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -69,78 dBm -34.78 db
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763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -75.50 dBm -40.50 db 763.000 MHz 775.000 MHz 6.250 kHz 773.72328 MHz ~76.72 dBm -41.72 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -57.63 dBm -44.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.48057 MHz -64.87 dBm -51.87 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.08147 MHz -61.42 dBrm -43.42 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.91104 MHz -69.48 dBm -56.48 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.55245 MHz 19.07 dBm -10.93 dB 776.000 MHz 786.000 MHz 100.000 kHz 786.42358 MHz 12,09 dBém -10.91 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04550 MHz -68.58 dém -55.58 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.07927 MHz -56.03 dBm -43.03 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.42762 MHz -64.21 dBm -51.31 dB 788.100 MHz 793,000 MHz 100,000 kHz 788.21014 MHz -51.31 dém -38.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.14935 MHz -76.86 dém -41.86 dB 703.000 MHz 306,000 MHz 6,250 kHz 793.53896 MHz -76.567 dBm -41.67 dB
v )
Il - ( )| ) o

Date: 25.MAY 2022 11:12:47

Date: 25 MAY 2022 11:25.42

middle Band Edge / Full RB

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 4,20 dB

Mode Auto Sweap

@1 AvgPwr
og dbifnittheck PARS
Line _$PURIOUS_|INE_ABS | PABS
10 dBm
0 dém ( }
-10 dBm — , I
-20 dBm
o } \
| SPURIOUS_LINE_ABS_ / \
-40 dBm / W\
-50 dBm \
-60 dBm f
-70 dBm
: o] Prveere,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39461 MHz -74.14 dBm -39.14 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.88696 MHz -52.17 dBm -39.17 db
775.900 MHz 776,000 MHz 30.000 kHz 775.99735 MHz -54.03 dBm -41.03 d&
776.000 MHz 788.000 MHz 100.000 kHz 7B82.67133 MHz 2.01 dBm -27.99 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02333 MHz -45.37 dBm -32.37 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.20035 MHz -41.49 dBm -268.49 db
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -71.17 dBm -36.17 db
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1,000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -44.49 dBm -31.49 dB
3.000 GHz 8.000 GHz 1.000 MHz 6,99385 GHz -49.95 dBm -36.95 db
)i ] ] i
Date 25 MAY 2022 10:54-56

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A88 of A245




s=amranas. FCC RF Test Report Report No. : FG230405B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. X . . yak
An é.d{_lnﬁ' _PPURIOUS_LINE_ABS PABE

| SPURIOUS_LINE_ABS_
20 dBm

-30 dem

-40 dBm

-50 dBm

1

-60 dBm

=70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 763,000 MHz 100,000 kHz 732.77886 MHz ~64.50 dBm -51,50 dB
806.000 MHz 1.000 GHz 100.000 kHz 967.56972 MHz -63.94 dBm -50.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.68 dBm -31.68 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.,97685 GHz -49.88 dBm -36.88 dB

I ] QI wa

Date 28 MAY 20 140747

Sporton International Inc. (Kunshan) Page Number 1 A89 of A245
TEL : +86-512-57900158
FAX : +86-512-57900958
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Report No. : FG230405B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0245
40 Normal Voltage 0.0036
30 Normal Voltage 0.0252
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0211 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0264
20 Normal Voltage 0.0002
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A90 of A245




s=amranas. FCC RF Test Report Report No. : FG230405B
LTE Band 38
Peak-to-Average Ratio
Mode LTE Band 38 / 20MHz
RB Size Full RB Full RB Full RB Limit: 13dB
Mod. QPSK 16QAM 64QAM Result
Middle CH 5.22 7.74 8.14 PASS
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LTE Band 38/ 20MHz / Full RB
Middle Channel / QPSK
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Middle Channel / 16QAM
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Middle Channel / 64QAM
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